

Fire Test Certificate – Specimen

Fabric: Polyester Trevira CS Satin
Type: EN13773 : 2013

J&C Joel

the inspiration behind the performance



TEXTILNÍ ZKUŠEBNÍ ÚSTAV, s.p.
(TEXTILE TESTING INSTITUTE)

Václavská 6, 658 41 Brno

Accredited certification body for certification of products No. 3044

issues

CERTIFICATE

No.: 13 – 059



product: **Flat fabric – curtain, drapes, furnishing and upholstery fabrics
made of 100% polyester Trevira CS[®]
weight range 20 – 550 g.m⁻²**

This certificate shows the conformity of the product with the following technical specification:

- EN 13773 Textiles and textile products - Burning behaviour - Curtains and drapes - Classification scheme
- ČSN 73 0831/Z1 Fire protection of buildings – Assembly rooms (Annex E, Art. E.4)
- Ministerial Order of Czech Republic No. 23/2008 of the Code on technical specification of fire protection of buildings (§17, Art. (8), §18, Art. (6), §19, Art. (3), §23, Art. (8) – Annex No. 1, Part 10: Requirements on burning behaviour and ignitability)

Testing according to: EN 1101, EN 13772, EN 1021 - 1,2

and certifies

that assessed products – curtain and drapes – meet the requirements
of technical standard EN 13773, class 1 regarding the burning behaviour.

The products do not ignite and do not burn.

The assessed products - furnishing and upholstery fabrics – meet the tests
according to EN 1021-1, 2 regarding the ignitability.

Certification system: Type testing (certification scheme No. 1 COV TZÚ)

This Certificate is issued within the scope of accreditation of certification body. The base for the Certificate is the Final Protocol No. COV/13/153 issued by Certification body Textile Testing Institute in Brno dated 20th August 2013. Final protocol is an inseparable part of the Certificate.

Certificate was issued: Brno, 30.08.2013

Validity up to: 31.08.2016


Ing. Svatava Horáčková
Head of certification body

